



**Test Report**

No. 2748527/TX

Date : Oct 24 2006

Page 1 of 1

HANG WAI ZIPPER FACTORY LIMITED.  
G/F, 178 KI LUNG ST.,  
SHAM SHUI PO,  
KOWLOON  
HONG KONG

The following sample was submitted and identified by the client as:

One sample of no.5 slider in nickel free.

Country Of Destination : Europe

Sample Receiving Date : Oct 12, 2006

Test Performing Date : Oct 12, 2006

Test Performed : Selected test(s) as requested by applicant.

\* \* \* \*

Comment : Nickel release content Pass

**Test Result :**

**Nickel Release Content**

(As specified in EN 12472:1998 and followed by BS EN 1811:1999. Analysis was performed by Atomic Absorption Spectrometry)

<u>Trial</u>	<u>Sample Area (cm<sup>2</sup>)</u>	<u>Volume of Test Solution (ml)</u>	<u>Nickel Release (ug/cm<sup>2</sup>/week)</u>	<u>Adjusted Nickel Release (ug/cm<sup>2</sup>/week)</u>	<u>94/27/EC Limit (ug/cm<sup>2</sup>/week)</u>
1	10.28	11	< 0.10	< 0.01	< 0.5
2	10.28	11	< 0.10	< 0.01	< 0.5

Note : < = Less than

Remark : Result shown are of the adjusted analytical result.

\*\*\* End of Report \*\*\*

Signed for and on behalf of  
SGS Hong Kong Ltd.

Choi Wai Ying, Cherry  
Senior Account Executive